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Sample Description: 
One (1) group of submitted samples said to be : 
Item Name : GAS SPRING STAINLESS STEEL BRACKET – Tension test 
Sample Description : BKTS-14-O, BKTS-11A, BKTS-B11, BKTS-12A, BKTS-B12, BKTS-13 
Quantity : 2 pcs/ per style 
Country of Origin : Taiwan 
Goods Exported To : Global 
Date Sample Received : Dec 08, 2014 
Date Test Started  : Dec 08, 2014 

 

 
Tests Conducted: 

As requested by the applicant, for details please refer to attached pages. 
 

 
Conclusion :  

Test Sample   Standard   Result 
Submitted samples  Tension test 

- As per applicant’s request 
 See test 

conducted 
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Tension Test 拉力測試 
 
Tested Sample : Submitted Sample 
 
Test Equipment 測試設備: 

Equipment             : PH 254 
Manufacturer          : HUNG TA 
Model number         : HT-9102 
Date of calibration   : Oct 27, 2014 
 

Laboratory Ambiance Condition : 
Temperature   :   23 ℃ 
Humidity              :   63%RH 

 
Reference Document  :  

The test was performed as per applicant’s request. 
 
Number of sample tested : 
     Submitted Sample: 6 pcs 
  
Test Procedure : 

- Set up the sample on the tester then pull up till breakage be found.    
     - Record the value and detail. 
 
Summary :  
     The breakage was found on the sample after test. 
 

 Breakage force (kg) 
BKTS-12A 405 
BKTS-11A 783 
BKTS-14-O 257 
BKTS-13 1173 
BKTS-B11 541 
BKTS-B12 457 
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Tension Test 拉力測試 
 
Photos : 
 
Sample BKTS-12A 
 
Before test                                       After test 

 

 

 
Breakage force   
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Tension Test 拉力測試 
 
BKTS-11A 
 
Before test                                       After test 

 

 

 
Breakage force   
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Tension Test 拉力測試 
 
BKTS-14-O 
 
Before test                                       After test 

 

 

 
Breakage force   
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Tension Test 拉力測試 
 
BKTS-13 
 
Before test                                       After test 

 

 

 
Breakage force   
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Tension Test 拉力測試 
 
BKTS-B11 
 
Before test                                       After test 

 

 

 
Breakage force   
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Tension Test 拉力測試 
 
BKTS-B12 
 
Before test                                       After test 

 

 

 
Breakage force   
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End of Report 
 

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek 
does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the 
terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in 
those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this 
report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct. 
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